€26 T '93y

S ‘6861

: @ 36097-102

@ 68013-198

5 @ 71028-108
@ 36079-10] ——
L
db 68013-170 7 Fe
ap 31034-123(2) @ 71158-101 '\9
39 11102-138
3% 31034-137 \® 571 L0S00L6)

Qb 61003-112
JP 932 L0630 _
@ 11142-105 F—@ 71122-102

@ 569 L0800

@ 375L05101(6)

@__Qamus-mm'

@ 569 L0800

L @ 11142-104 :
» b 71122-101
R T g
@ 11142-103—————¢ : - 4b 61003-112
bl i . 3103417 b 11102138
H : NZYA b 68013-170 @ 71158-102
(17 ‘e) b 31034-123(2)
\ 04 Qb 68036-145(2)
. ¥ @ 36061-121(2) .
¢ 36107-101
cz,b\u‘b mso-m®@ & 3 / ' —_J-@ 71041-104(2)
T 31057-132(2) by Y e ” @ 9“’{‘;"6‘:}%]6 -
36061-121(2 -
&'\ \@ e : / 9% 335 L0015(2)
@9 11150-102(2) ’/) ag 36070-110(2)

<
N,

@ 569 L.0800(2)

® 36107-102
® 71041-103(2){
® 91086-102

Q@ 11142-102

s 664V 0626(2) G
[—G) R Les2—"

~

@ 31057-132(2)

@ 68036-101 (2)————C__
@ 3351 0315(2)——%\@

@ 36070-110(2)

33HAA
RO
SH TXMGESINT
68, 1300




PARTS HETST
MODEL : LM535 KX.KS (WHEEL)

"89 Spec.
Jan. 25,1981  E.Kanoh 1/92
0TV
N0 | PARTS Mo PARTS NAME CTY | PRICEED) | SETS| REMARKS
/VEAR
1| 51083-112 HOUS ING 1 3
o | 11142-102 | ADJUSTER . . 1 3 [ (L)
3 | 11142-103 ADJUSTER i 3 | (R)
a | 71041-103 WHEEL ASS’Y 2 6
5 | 91086-102 TIRE () 15
6 | 36107-102 WHEEL 0 3
7 | 93200696 BEARING 2 10
8 | 36070-110 CAP 9 6
9 | 68036-101 VASHER 9 6
10 | 6640626 WAVE SPRING WASHER 2 6
11 | 335L0815 FLANGE BOLT Mexls| 2 1 e
12 | 11150-101 ADJUST LEVER 2 6
13 | 36061-121 KNOB 2 6
14 | 31057-132 HEXAGON BOLT 2 6
15 | 569L0800 FLANGE NYLON NUT 8| 2 6
16 |71122-101 ADJUSTER ASS’Y 1 3| (W
17 | 11142-108 AD JUSTER (0 3
18 | 93200630 BEARING ) 5
19 | 71122-102 ADJUSTER ASS’Y 1| 3| (R)
20 | 11142-105 AD JUSTER (0 3
91 | 93200630 BEARING W | 5
22 | 71041-104 WHEEL ASS’Y 2 | 6 _
23 | 91086-102 TIRE a | 15
54 | 36107-101 WIIEEL RS 3
95 | 71158-101 RATCHET ASS’Y 1 3 | (R)
96 | 11102-138 HOLDER % 1B
97 | 68013-170 SPRING (0 |5
98 | 3103-123 PIN ) |6
29 | 71158-102 | RATCHET ASS’Y I s |
30 | 11102-138 HOLDER (1 | IE




MODEL : LM535 KX.KS (WIEEL) ’89 Spec.
Jan. 25,1991  E.Kanoh 2.7 2
0Ty
REF. /100
NO. | PARTS NO. PARTS NAME Q’TY | PRICECY) | SETS | REMARKS
NEAR
31 | 68013-170 SPRING % 5
32 | 31038123 PIN @ 6 N
33 |61003-112 TIRUST PLATE 2 20
34 |31034-137 PIN 5 20
35 | 36070-110 CAP 2 6
| 36 |68036-101 VASHER 2 6
37 |68036-146 VASHER 9 6
38 | 3350815 FLANGE BOLT MBx15 | 2 6
39 | 11150-102 ADJUST LEVER 9 B
40 |36061-121 KNOB 9 6 N
41 |31057-132 HEXAGON BOLT 9 6 |
| a2 | 56000800 FLANGE NYLON NUT gl 2 B
43 |31082-140 SHAFT BOLT I 3
a4 |71028-108 GUARD ASS’Y | 3
45 | 36079-101 GUARD C.P. ) 3
a6 | 36097-102 PIPE a | 3
47 | 68013-198 SPRING W 3 .
48 |36065-213 COVER I 3
49 | 375L0510 (+)SCREWCH/SW) Mx10| 6 18
50 |571L0500 | FLANGE NUT 6 18
| 51 |36006-108 ABSORBER ) 20




8L6 T 'D3H

‘6861

S

(D 71008-203(GEAR CASE ASS'Y)

@ 61024-121
@ 78003-111
@ 61002-162
. @ 320M0630
@ 51001-195 i
® 61002-163 /@,ﬁ ) —Q‘; 11104-137
@ 31057-126 @;\ . /®/ _
@ 68001-107 e t:")
@ 61002-161 @ 11083-201 () P—— 61310600

———Qp 571 L0600

Q¢ 717B0418—y
¥ 91097-101 4 812V 1800
} _ A N~
O

kil 11097-106/

@ 61024-117
qb 78001-128

@ 11129-104

@ 54014-163/

& 71980620

@ 64014-181

db 78012-107

@ 11104-119
@ 320L0525

(D 214811000
/ @ 68013-167
@ 31034-122
ab 64014-157
: % @ 61024-118
\@ & 78004-140
b 61024-118
(1) 51001-196
/ - e0z4-104

@ 571 L0500
@ 611 L0500

& 78004-139

@ 315L0625(3)

@ 61002-162
/ ® 61002-163

- 4 11006-101
/

>~

9 @ 318L0612

3SvI Hv3o
EY —Ldk

SA XASESINT
68, 7300W




PARTBELST:
MODEL : LM535 KX.KS (GEAR CASE) '89 Spec.
Jan. 25,1991 E.Kanoh | 1.2
0Ty
REF. /100
NO. | PARTS NO. PARTS NAME Q’TY | PRICECY) | ~SETS | REMARKS
/VEAR
1| 71008-203 GEAR CASE ASS’Y | 3
2 | 51001-195 GEAR CASE a | 3
3 | 51001-196 GEAR CASE %% 3 |
4 | 61002-161 0IL SEAL 10205 1) 5
5 | 61002-162 OIL SEAL S8 144| (2) 10
6 | 61002-163 0IL SEAL 15245 (2 10 ]
7 | 64024-10 SHIFTER SHAFT () 3 o
8 | 214B11000 0-RING (1)_- 5 |
9 | 11006-101 STAY C.P. ) 3
10 | 61023-121 SPACER % s
11 | 78001-128 BEVEL GEAR W | 3 |
12 | 61024-117 SPACER (1) 5
13 | 78003111 PINION | —ay- 3
14 | 91097-101 UNIVERSAL JOINT <% 3
15 | 812V1800 C-SNAP RING FOR SHAFT #18| (1) 1
16 | 71780418 PARALLEL PIN $ax18 | (1)) 3
17 | 64014-181 SHAFT o0 3
18 | 68013167 SPRING o I 3
19 | 31038-122 PIN (0 3
20 | 61014-157 SHAFT o a | s |
91 | 11097-106 SHIFTER FORK (1) BE |
| 22 | 11120-104 CLUTCH W 3 B
23 | 61024-118 SPACER 2 ¢
o4 | 78004-139 GEAR e 3 |
| o5 | 78004-140 GEAR () 3 N
26 | 64014-163 SHAFT W 3
27 | 78012-107 GEAR C.P. o (0 3 I
28 | 71980620 PARALLEL PIN $6x20 | (1) 3 '
| 29 | 11104-119 ARM (1) 3
30 | 11104-137 RM 1) 3




__MODEL :LM535 KX.KS (GEAR CASE) _ 89 Spec.
Jan. 25,1981 E.Kanoh | 2/2
REF. 2100
NO. PARTS NO. PARTS NAME QTY | PRICECY) | "SETS | REMARKS
JVEAR
31 | 320M0630 (+) HEXAGON BOLT  MEx30 (W/PW) | (1) 3
| 32 | 571L0600 FLANGE NUT M| (1) 3
33 | 613L0600 PLAIN WASHER M| (1) 3
34 | 32000525 (+) HEXAGON BOLT  M5x20 GW/PW) | <1) | 3 i
35 | 57110500 FLANGE NUT M5 ) | BE
36 | 611L0500 PLAIN WASHER M| () 3
37 | 318L0612 (+) HEXAGON BOLT  M6x12 CW/SW) | (1) 3
38 | 315L0635 (+) HEXAGON BOLT M6x35 (W/SW,PW) | (2) 6
39 | 315L0625 (+) HEXAGON BOLT MBx25 CW/SW,PW) | (3) | 9
40 | 31057-126 HEXAGON BOLT %% 3
41 | 68001-107 FIBER WASHER (1) 3
42 | 11083-201 COLLAR @) 10




g6 T ‘934

S ‘686L

~B 569 L0S00(4)——g

D 68036- tzsm—‘i’

D 51125-103

@ 71082-103—

HD 11102-151

B 322 L 0620(4)—,

4 51090-103

@ 375L0812(2)

|—® 71780418

& 64014-186

@b 91097-101 |_
§b 812V 1800

@b 36065-212—/"

b 36065-180

@ 11083-221

@ 7182-101 @ 71067-10

@no1y-111

@ B8035-114
@ 671v1000
@ 31057-156

@’ @ 11006-102
I \ ¥ 0
@ @ 91049-108

&-@ 61311000(2)
®—@ 661 l.l!)OOf%]

& !nuoum——g
—@ 312L0816(2)
@ TZGLUZIS—';;H
\ @ 68036-137— II
@ 68055- Iot——

@ 31056-114 Q k

=

¥ 312L.0816(2)

@ @ 68036-125
Y————@ 318L 0612

5§1090-102

——— @b 375L0812(2)

m—u—-@ 36070-111

—— ® 51002-106

i‘:——@ 661 L.1000
@ 31701055

470 L0514(2)

db 36065-179

Qb 76007-128

e 11012-117

¥ 51079-103

@ 3120816
4 312 L0820

A8 IBLKIS()

@ 11012-116
— 76007-128

&b 36046-118

(2)

ONILLND-SSWHD
{7
XASESWT
68, 1300W




PART S LIS

MODEL : LM535 KX (GRASS-CUTTING) '89 Spec.
Jan. 25,1991 E.Kanoh | 1.2
0Ty
REF. /100
NO. | PARTS NO. PARTS NAME Q’TY | PRICECY) | ~SETS| REMARKS
JYEAR
1 | 71082-103 FAN ASS’Y I 3
o | 51125-103 FAN 1 5
3 | 11102-151 HOLDER 1) 5
4 | 68036-125 WASHER @) 12
5 | 32200620 (+) HEXAGON BOLT Mex20 | (4) 20
6 | 569L0600 FLANGE NYLON NUT MG | (4) 12
7 | 91014-159 BLADE 1 15
8 | 335M1020 FLANGE BOLT MI0X20| 2 30
g | 51002-106 WIRE HOLDER I 3
10 | 36070-111 CAP 1 3
11 |68055-101 JOINT I 10
12 |31056-114 GIB-HEADED PN 1 10
13 | 68036-137 VASHER I 10
14 | 72610216 SPLIT PIN p216 | 1 10
15 |51079-103 COVER C.P. | 5
16 |51000-102 PROTECTOR ; 3w
|17 | 51000-103 PROTECTOR I 3| (R
18 | 36065-180 COVER 1 3
19 | 31200816 HEXAGON BOLT MBx16 (W/SW) | 6 | 7
| 20 31200820 IEXAGON BOLT MBx20 (W/SW) | 1 12
21 |36046-118 SAFETY GUARD | 3
292 | 11012-116 HANGER BAND 1 3 [ (L
23 | 11012-117 HANGER BAND L I3 w
oa | 76007-128 BUSH 5 | 30
95 |318L0615 (+) HEXAGON BOLT  Mex15 CW/SW)| 2 6 N
| 26 | 36065-179 COVER 1 3
28 | 31711045 HEXAGON BOLT MOxas | 2 6 7
29 | 47000514 (+) TAPPING SCREW Moxi4| 2 6
30 |375L0812 (+) SCREW Mex12 (W/sw) | 4 18
31 |91049-108 CONNECTOR 1 3




PARTS:ETST

MODEL : L M5 35 KX (GRASS-CUTTING) 89 Spec.
Jan. 25,1991  E.Kanoh 272
Q’rTy
REF. /100
NO. PARTS NO. PARTS NAME Q’TY | PRICECY) | SETS| REMARKS
/YEAR
32 |11006-102 STAY Csbs 1 3
33 | 68036-125 WASHER 1 3
34 |318L0612 (+) HEXAGON BOLT Mox12 (W/SW) 1 3
35 |64013-186 SHAFT 1 3
36 |91097-101 UNIVERSAL JOINT 1 3
n87 812V1800 C-SNAP RING FOR SHAFT $18 (1) 1
38 71780418 PARALLEL PIN ® 4x18 QD) 5]
39 | 36065-212 COVER 1 8
40 | 71182-101 BRAKE SET 1 (.25
41 71067-103 BRAKE ASS’Y (1 0.25
42 71019-111 CLUTCH SHOE ASS’Y ey 0529
43 11083-221 COLLAR (1)_ 5
44 | 613L1000 PLAIN WASHER M10 2 6
45 | 661L1000 SPRING LOCK WASHER M10 3 9
46 | 317L1055 HEXAGON BOLT M10x55 1 | 3
47 | 31057-156 HEXAGON BOLT 1 3
48 | 68036-174 WASHER | 3
_ll 9 | 67T1V1000 SPRING LOCK WASHER M10 1 3




6l6 T '©3d

S ‘686l

J¥ 76007-131(2)
/ ’*UJ’ 71161-102

26 11095-117
7 31062-109
—— @ 11095-118
3t 68013161 —@ 11095- 127
W 91003-125 =
A n2ui0s
® 68036-10] @’
@ 661 L0BOO EAIREN
(1) 564 L0800 ,,Oﬂ——-—-——uo 68013-183
’
/ @ 68013164
1% 91003-131

@ 9:1010-1(7 qd 91003-126

Q% 36065-168

@ 31057-138

B 470L0514(2)

qb 31058-107

b 68013-160

@ 61003-113

as 91001-182

—— @3 36098- 101

a3 51027-151

& N1vosld2)———3

& 36061-118(2) -

72N

- @ 31057-134(2)
i /

=g ~—— @ 11062-109

@ 51116-114 @

@ S116-115® @ 613 L0800(2)
b 11113-183D a5 36061-118(2)
a0 1113-184@ P Y- g
~ I <
8, - 5
@ 6611.0800(2) ®——@p 5641.0800(2) Zxl AL
pE o
=
> w




PARLSSLEET

MODEL : LM535 KX (HANDLE) 89 Spec.
Jan. 25,1991 E.Kanoh | 1.2
0Ty
REF . /100
NO. | PARTS NO. PARTS NAME QTY | PRICECE) | SETS| REMARKS
/VEAR
1 | 51027-148 HANDLE i 3
2 | 91084-102 JOINT LINK 1 5
3 | 11095-118 LEVER 1 10 B
4 | 41201045 SOCKET SCREW Mioxas | 1 | 10
5 | 31057-138 HEXAGON BOLT ! 10
6 | 68036-101 VASHER I 3
7 | 66110800 SPRING LOCK WASHER Mg | 1 3
8 | 564L0800 HEXAGON CAP NUT g | 1 3
9 | 68013-164 SPRING 1 5
10 |91003-126 CONTROL CABLE 7 1 15
11 | 71161-102 LEVER ASS’Y 1 5
12 | 11095-127 LEVER o (W 3
13 | 76007-131 BUSH @ 30
[ 14 | 68013-183 SPRING 1 5
15 | 91003-131 CONTROL CABLE 417 1 5
16 |91010-147 THROTTLE LEVER 1 10
17 |61003-113 THRUST PLATE | 5
18 |68013-160 SPRING 1 3 |
19 | 31058-107 HEXAGON NUT 1 3
20 |91001-182 THROTTLE WIRE 1 10 N
21| 11095-117 LEVER I 3
22 |31062-109 LOCK HEXAGON BOLT I I s
23 | 68013-161 SPRING I 3
24 |91003-125 CONTROL CABLE ik 1 5 N
| o5 |36065-168 COVER 1 3
26 | 470L0514 (+) TAPPING SCREW M5x14| 2 6
27 | 31057-134 BOLT 5 | 6
| 28 | 36061-118 KNOB 4 12 B}
29 |51027-151 HANDLE P 3
30 |11113-183 STAY 1 3w




PARES B ST

MODEL : LM535 KX (HANDLE) 89 Spec.
Jan. 25,1981  E.Kanoh 2/ 2
Q’Ty
ﬁgp‘ PARTS NO. PARTS NAME Q’TY | PRICECY) /ég% REMARKS
/YEAR
31 |11113-184 STAY 1 3 (R)
32 |51116-114 HANDLE BRACKET 1 3 (L
33 |51116-115 HANDLE BRACKET 1 3 (R)
34 | 711v0514 SPRING PIN ¢ 5x14 2 10
35 |68028-103 WIRE BAND 2 6
36‘ 61310800 PLAIN WASHER M8 2 3
37 | 564L0800 HEXAGON CAP NUT M8 2 6
38 _ 66110800 SPRING LOCK WASHER M8 2 6
39 | 11062-109 FRAME C.P—.— 1 B 3
40 |36098-101 GRASS BAG C.P. 1 i 15






